SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

Test Mode : 802.11n HT40

Test Channel : 09
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

Non-standard antenna connector is used.

3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 0 Ant. 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 0.73 0.73 0.73 3.74 0.00 0.00

Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

Instrument Manufacturer [ Model No. [ Serial No. | Characteristics Cal:)b;?etlon Test Date Due Date Remark
Spectrum 5 Apr. 07, 2023~ Conducted
Analyzer R&S FSVv40 101040 10Hz~40GHz | Oct. 12, 2022 May 11, 2023 Oct. 11, 2023 (THO1-KS)

Pulse Power . Apr. 07, 2023~ Conducted

Senor Anritsu MA2411B 0917070 | 300MHz~40GHz | Jan. 04, 2023 May 11, 2023 Jan. 03, 2024 (THO1-KS)
. 50MHz Apr. 07, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 04, 2023 May 11, 2023 Jan. 03, 2024 (THO1-KS)
. . MY564000 | 3Hz~8.5GHz;Ma Radiation
EMI Test Receiver Keysight N9038A 04 % 30dBm Oct. 13, 2022 | May 16, 2023 | Oct. 12, 2023 (03CHO6-KS)
EXA Spectrum . MY602421 Radiation
Analyzer Keysight N9010B 26 10Hz-44GHz Oct. 13, 2022 | May 16, 2023 | Oct. 12, 2023 (03CHO6-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | May 16, 2023 | Oct. 15, 2023 (o§§ﬂ32?£s>
Bilog Antenna TeseQ CBL6111D | 49921 | 30MHz-1GHz | May 24, 2022 | May 16, 2023 | May 23, 2023 (o§§ﬂ32?£s>
Double Ridge . N Radiation
Horn Antenna ETS-Lindgren 3117 00218652 | 1GHz~18GHz | Apr. 06, 2023 | May 16, 2023 | Apr. 05, 2024 (03CHO6-KS)
Radiation
SHF-EHF Horn Com-power AH-840 101093 18GHz~40GHz | Jan. 08, 2023 | May 16, 2023 | Jan. 07, 2024 (03CHO6-KS)
- Radiation
Amplifier SONOMA 310N 380827 9KHz ~1GHZ | Jul. 11, 2022 | May 16, 2023 | Jul. 10, 2023 (03CH06-KS)
. EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 05, 2023 | May 16, 2023 | Jan. 04, 2024 (03CH06-KS)
. . - AMF-7D-001 Radiation
high gain Amplifier MITEQ 01800-30-10 | 2082395 1Ghz-18Ghz | Jan. 05, 2023 | May 16, 2023 | Jan. 04, 2024 (03CH06-KS)
P
o . MY532703 | 500MHz~26.5GH Radiation
Amplifier Keysight 83017A 19 5 Oct. 12, 2022 | May 16, 2023 | Oct. 12, 2023 (03CH06-KS)
F10409000 Radiation
AC Power Source Chroma 61601 4 N/A NCR May 16, 2023 NCR (03CHO6-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR May 16, 2023 NCR (Oggﬂggf’é‘s)
Antenna Mast ChamPro | EM 1000-A | 060762-A 1m~4m NCR May 16, 2023 NCR (Oggﬂggf’é‘s)
. . Conduction

EMI Receiver R&S ESCI7 100768 9kHz~7GHz; May 24, 2022 | May 09, 2023 | May 23, 2023 (CO01-KS)
ACLISN Conduction

(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | May 09, 2023 | Oct. 12, 2023 (CO01-KS)

equipment)

Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | May 24, 2022 | May 09, 2023 | May 23, 2023 (CO01-KS)
ABP00000 | AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000Hz | ©OCt 12,2022 | May 09, 2023 | Oct. 11, 2023 (CO01-KS)
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +0.48 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.40 dB

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 2 94dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 6.26dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 5 02dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 26dB
of 95% (U = 2Uc(y)) '

----------- THE END -----------
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Appendix A. Conducted Test Results
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Test Engineer:

Jiang Jun

Temperature:

21~25

°C

Test Date:

2023.4.7~2023.5.11

Relative Humidity:

51~54

%




TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR2D2912C

2.4GHz Band MIMO

Data Freq. 99% Occupied BW 6dB BW eds B_W .
Mod. NT{ CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant0 Ant1 Ant0 Ant1
11b | 1Mbps| 2 1 2412 14.89 14.68 10.08 10.08 0.50 Pass
11b | 1Mbps| 2 6 2437 14.84 14.68 10.10 10.10 0.50 Pass
11b | 1Mbps| 2 11 2462 14.88 14.68 10.08 10.08 0.50 Pass
11g | 6Mbps| 2 1 2412 17.03 17.58 15.72 15.58 0.50 Pass
11g | 6Mbps| 2 6 2437 17.03 17.38 15.68 15.94 0.50 Pass
11g | 6Mbps| 2 11 2462 16.98 17.33 15.54 15.90 0.50 Pass
HT20 | MCSO| 2 1 2412 18.58 18.53 16.04 16.28 0.50 Pass
HT20 | MCSO| 2 6 2437 18.68 18.63 15.92 16.28 0.50 Pass
HT20 | MCSO| 2 11 2462 18.68 18.58 15.90 16.04 0.50 Pass
HT40 | MCSO| 2 3 2422 36.36 36.36 35.12 35.12 0.50 Pass
HT40 | MCSO| 2 4 2427 35.96 35.86 35.12 35.16 0.50 Pass
HT40 | MCSO| 2 5 2432 35.86 35.96 35.16 35.12 0.50 Pass
HT40 | MCSO| 2 6 2437 35.96 36.06 35.12 35.12 0.50 Pass
HT40 | MCSO| 2 7 2442 36.06 35.96 35.12 35.12 0.50 Pass
HT40 | MCSO| 2 8 2447 36.06 35.96 35.16 35.12 0.50 Pass
HT40 | MCSO| 2 9 2452 36.36 36.26 35.16 35.12 0.50 Pass




TEST RESULTS DATA

Peak Output Power

Report Number : FR2D2912C

2.4GHz Band MIMO

Peak Conducted EIRP EIRP

Data Freq. Conducted Po_w_er DG_ Power Po_w_er Pass

Mod. | pate N CH | (hz) ';og":; (ld‘g“n':) (dB) (dBm) ('&g“n':) [Fail
Ant0 | Antt [ SUM [ Anto | Antt [ Ant0 [ Antt [ Anto | Antt | Ant0 [ Antt

11b [IMbps| 2| 1 | 2412 | 1967 | 1748 | 21.72 30.00 0.73 22.45 36.00 Pass
11b [1Mbps| 2| 6 | 2437 | 19.84 | 1819 | 22.10 30.00 0.73 22.83 36.00 Pass
11b [1Mbps| 2| 11 | 2462 | 2021 | 18.04 | 22.27 30.00 0.73 23.00 36.00 Pass
11g |6Mbps| 2| 1 | 2412 | 2452 | 23.08 | 26.87 30.00 0.73 27.60 36.00 Pass
11g [6Mbps| 2| 6 | 2437 | 2564 | 24.47 | 28.10 30.00 0.73 28.83 36.00 Pass
11g |6Mbps| 2| 11 | 2462 | 24.68 | 2357 | 27.17 30.00 0.73 27.90 36.00 Pass
HT20 [MCSO| 2| 1 | 2412 24.02 | 22.81 | 26.47 30.00 0.73 27.20 36.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 2593 | 24.78 | 28.40 30.00 0.73 29.13 36.00 Pass
HT20 [MCSO| 2| 11 | 2462 | 24.26 | 23.15 | 26.75 30.00 0.73 27.48 36.00 Pass
HT40 [MCSO| 2| 3 | 2422 | 23.48 | 22.44 | 26.00 30.00 0.73 26.73 36.00 Pass
HT40 [MCSO| 2| 4 | 2427 | 23.97 | 23.01 | 26.53 30.00 0.73 27.26 36.00 Pass
HT40 [MCSO| 2| 5 | 2432 | 2452 | 23.48 | 27.04 30.00 0.73 27.77 36.00 Pass
HT40 [MCSO| 2| 6 | 2437 | 24.92 | 23.95 | 27.47 30.00 0.73 28.20 36.00 Pass
HT40 [MCSO| 2| 7 | 2442 | 2465 | 2363 | 27.18 30.00 0.73 27.91 36.00 Pass
HT40 [MCSO| 2| 8 | 2447 | 23.94 | 22.33 | 26.22 30.00 0.73 26.95 36.00 Pass
HT40 [MCSO| 2| 9 | 2452 | 2260 | 21.05 | 24.90 30.00 0.73 25.63 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.




TEST RESULTS DATA

Average Output Power

Report Number : FR2D2912C

2.4GHz Band MIMO

Duty Average Conducted EIRP EIRP

Data Freq. Factor Copducted Power Po_w_er DG_ Power Po_w_er Pass

WL || g M5 O (MHz) (dB) W'th?duéﬂfcmr (Id'gnn':) (dB) (dBm) (Id‘gnn':) [Fail
Ant1 [ Ant2 | Anto [ Antt [ SUM [ Anto [ Antt | Anto [ Antt | Anto [ Ant1 | Anto | Antt

11b [1Mbps| 2 | 1 2412 | 0.26 | 0.28 | 18.01 | 15.81 | 20.06 30.00 0.73 20.79 36.00 Pass
11b [1Mbps| 2| 6 | 2437 | 026 | 0.28 | 18.14 | 16.26 | 20.31 30.00 0.73 21.04 36.00 Pass
11b [1Mbps| 2 | 11 [ 2462 | 0.26 | 0.28 | 18.33 | 16.35 | 20.46 30.00 0.73 21.19 36.00 Pass
11g [6Mbps| 2| 1 2412 | 1.36 | 1.38 | 15.37 | 14.15 [ 17.81 30.00 0.73 18.54 36.00 Pass
11g |6Mbps| 2| 6 [ 2437 | 1.36 | 1.38 | 17.02 | 15.94 | 19.52 30.00 0.73 20.25 36.00 Pass
11g |6Mbps| 2| 11 [ 2462 | 1.36 | 1.38 | 15.85 | 14.46 | 18.22 30.00 0.73 18.95 36.00 Pass
HT20 [MCSO| 2 | 1 2412 | 1.43 | 1.43 | 14.75 | 13.49 [ 17.18 30.00 0.73 17.91 36.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 143 | 143 | 17.31 | 16.59 | 19.98 30.00 0.73 20.71 36.00 Pass
HT20 [MCSO| 2 [ 11 | 2462 | 1.43 | 143 | 1517 [ 13.75 | 17.53 30.00 0.73 18.26 36.00 Pass
HT40 [MCSO| 2| 3 | 2422 | 254 | 255 | 12.82 | 11.16 | 15.08 30.00 0.73 15.81 36.00 Pass
HT40 [MCSO| 2 | 4 | 2427 | 2.54 | 2.55 | 13.08 | 12.04 | 15.60 30.00 0.73 16.33 36.00 Pass
HT40 [MCSO| 2| 5 | 2432 | 254 | 255 | 14.09 | 12.99 | 16.59 30.00 0.73 17.32 36.00 Pass
HT40 [MCSO| 2 [ 6 | 2437 | 254 | 255 | 15.12 | 14.23 | 17.71 30.00 0.73 18.44 36.00 Pass
HT40 [MCSO| 2| 7 | 2442 | 254 | 255 | 14.28 | 13.45 | 16.90 30.00 0.73 17.63 36.00 Pass
HT40 [MCSO| 2 | 8 | 2447 | 254 | 255 | 12.87 | 11.56 | 15.27 30.00 0.73 16.00 36.00 Pass
HT40 [MCSO| 2| 9 | 2452 | 254 | 255 | 12.18 | 10.77 | 14.54 30.00 0.73 15.27 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.




TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR2D2912C

2.4GHz Band MIMO

Peak PSD DG Pef:jnﬁ’ts':’
Mod. ggi NTY{ CH. (i;f_l‘;) (dBmikHz) (dBi) (dBm/3kHz) Pass/Fail
Ant0 Ant1 Wgrg‘f 1 Ao Ant1 Ant0 Ant1
Tib [1Mbps| 2| 1 | 2412 | 520 755 2.19 3.74 8.00 Pass
Tib [1Mbps| 2| 6 | 2437 | 634 824 333 374 8.00 Pass
Tib [1Mbps| 2| 11 | 2462 | 561 8.56 260 374 8.00 Pass
Tig |6Mbps| 2| 1 | 2412 | -11.06 | -1048 747 374 8.00 Pass
Tig |6Mbps| 2| 6 | 2437 | 990 | -1028 6.89 374 8.00 Pass
Tig |6Mbps| 2| 11 | 2462 | -1044 | -1029 728 374 8.00 Pass
HT20 [MCSO| 2| 1| 2412 | 1063 | -12.24 762 374 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | .17 082 6.16 374 8.00 Pass
HT20 [MCSO| 2| 11 | 2462 | -9.81 106 6.80 374 8.00 Pass
HT40 [MCSO| 2| 3 | 2422 | 1449 | 1681 | -11.48 374 8.00 Pass
HT40 [MCSO| 2| 4 | 2427 | 1450 | -1662 | -11.49 374 8.00 Pass
HT40 [MCSO| 2| 5 | 2432 | 1356 | -1479 | -10.55 374 8.00 Pass
HT40 [MCSO| 2| 6 | 2437 | 1266 | -13.72 067 374 8.00 Pass
HT40 [MCSO| 2| 7 | 2442 | 1336 | -16.33 | -10.35 374 8.00 Pass
HT40 |MCSO| 2| 8 | 2447 | 1495 | -1637 | -11.94 374 8.00 Pass
HT40 [MCSO| 2| 9 | 2452 | 1648 | -1648 | -12.47 374 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15C RS§247-QP
Ij
50.0 | 15C RSS247-AVG
il
40.0 i
|
30.0 : |
G ! 1P
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RSS247-QP LISN-060105-LINE LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB ~ dBuV  dBuV B dE
1+ 0.156 51.09 -14.56 65.65 40.60 0.06 10.43 QP
2 0.156 33.39 -22.26 55.85 22.00 0.06 10.43 Average
3 0.190 47.65 -16.37 64.02 37.20 0.03 10.42 QP
4 0.190 33.05 -20.97 54.02 22.60 0.03 10.42 Average
5 0.209 43.24 -19.99 £3.23 32.81 0.02 10.41
& 0.209 29.74 -23.49 53.23 19.31 0.02 10.41 Average
7 0.244 39.23 -22.72 61.95 28.80 0.04 10.39 QF
8 0.244 25.63 -26.32 51.95 15.20 0.04 10.39 Average
9 0.489 33.69 -22.50 56.19 23.50 -0.03 10.22 QP
10 0.489 25.39 -20.80 46.19 15.20 —0.03 10.22 Average
11 18.328 32.21 -27.79 60.00 21.20 —0.29 11.30 QF
12 18.328 25.21 -24.79 50.00 14.20 -0.29 11.30 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15C RS§247-QP
5&0\ | 15C RSS247-AVG
40.0
30.0 1
D
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuv  dBuv B dE
1+  0.156 52.76 —12.93 65.69 42.30 0.03 10.43 QP
2 0.156 37.06 -18.63 55.80 26.60 0.03 10.43 Average
3 0.166 50.66 -14.50 €5.16 40.19 0.04 10.43
4 0.166 33.06 -22.10 55.16 22.58 0.04 10.43 Average
5 0.185 45.67 -18.13 £3.80 35.20 0.05 10.42
& 0.185 30.07 -23.73 53.80 19.60 0.05 10.42 Average
7 0.272 36.54 -24.53 61.07 28.2 -0.03 10.37
8 0.272 26.24 -24.83 51.07 15.90 —0.03 10.37 Average
9 0.510 33.73 -22.27 56.00 23.60 -0.08 10.2
10 0.510 23.03 -22.97 46.00 12.90 -0.08 10.21 Average
11 17.755 35.55 —24.45 60.00 24.50 —0.24 11.29 QP
12 17.755 29.95 -20.05 50.00 18.90 —0.24 11.29 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Mode Band Antenna Modulation Channel Frequency bata Remark
(MHz) Rate
Mode 1 2400-2483.5 CDD 0+1 802.11b 01 2412 1Mbps -
Mode 2 2400-2483.5 CDD 0+1 802.11b 06 2437 1Mbps -
Mode 3 2400-2483.5 CDD 0+1 802.11b 11 2462 1Mbps -
Mode 4 2400-2483.5 CDD 0+1 802.11g 01 2412 6Mbps -
Mode 5 2400-2483.5 CDD 0+1 802.11g 06 2437 6Mbps -
Mode 6 2400-2483.5 CDD 0+1 802.11g 11 2462 6Mbps -
Mode 7 2400-2483.5 CDD 0+1 802.11n HT20 01 2412 MCSO0 -
Mode 8 2400-2483.5 CDD 0+1 802.11n HT20 06 2437 MCSO0 -
Mode 9 2400-2483.5 CDD 0+1 802.11n HT20 11 2462 MCSO0 -
Mode 10 2400-2483.5 CDD 0+1 802.11n HT40 03 2422 MCSO0 -
Mode 11 2400-2483.5 CDD 0+1 802.11n HT40 06 2437 MCSO0 -
Mode 12 2400-2483.5 CDD 0+1 802.11n HT40 09 2452 MCSO0 -
Mode 13 2400-2483.5 CDD 0+1 802.11n HT40 04 2427 MCSO0 -
Mode 14 2400-2483.5 CDD 0+1 802.11n HT40 05 2432 MCSO0 -
Mode 15 2400-2483.5 CDD 0+1 802.11n HT40 06 2437 MCSO0 -
Mode 16 2400-2483.5 CDD 0+1 802.11n HT40 07 2442 MCSO0 -
Mode 17 2400-2483.5 CDD 0+1 802.11n HT40 08 2447 MCSO -
Mode 13 2400-2483.5 CDD 0+1 802.11n HT40 04 2427 MCSO LF
Sporton International Inc. (Kunshan) Page Number : C1 of C60

TEL : +86-512-57900158
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Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
1 802.11b 01  2386.05 48.94 54.00 -5.06 H AVERAGE Pass Band Edge
1 802.11b 01  4824.00 42.63 74.00 -31.37 \% PEAK Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 7311.00 45.56 74.00 -28.44 \% PEAK Pass Harmonic
3 802.11b 11 | 248351 45.27 54.00 -8.73 H AVERAGE Pass Band Edge
3 802.11b 11 | 7386.00 45.73 74.00 -28.27 \% PEAK Pass Harmonic
4 802.11g 01 @ 2389.95 50.32 54.00 -3.68 H AVERAGE Pass Band Edge
4 802.11g 01 @ 4824.00 42.49 74.00 -31.51 H PEAK Pass Harmonic
5 802.11g 06 - - - - - - Band Edge
5 802.11g 06 = 7311.00 44.79 74.00 -29.21 \Y PEAK Pass Harmonic
6 802.11g 11 | 248351 50.33 54.00 -3.67 H AVERAGE Pass Band Edge
6 802.11g 11 | 7386.00 45.32 74.00 -28.68 H PEAK Pass Harmonic
7 802.11n HT20 | 01 @ 2389.82 50.59 54.00 -3.41 H AVERAGE Pass Band Edge
7 802.11n HT20 | 01 @ 4824.00 42.19 74.00 -31.81 \Y PEAK Pass Harmonic
8 802.11n HT20 06 - - - - - - Band Edge
8 802.11n HT20 | 06 @ 7311.00 40.04 54.00 -13.96 H AVERAGE Pass Harmonic
9 802.11n HT20 11 | 2483.58 50.33 54.00 -3.67 H AVERAGE Pass Band Edge
9 802.11n HT20 11 | 7386.00 45.67 74.00 -28.33 \Y PEAK Pass Harmonic
10 802.11n HT40 | 03 @ 2387.62 71.76 74.00 -3.50 H PEAK Pass Band Edge
10 802.11n HT40 | 03 @ 7266.00 44.46 74.00 -29.54 H PEAK Pass Harmonic
11 802.11n HT40 | 06 - - - - - - Band Edge
11 802.11n HT40 | 06 @ 7311.00 44.19 74.00 -29.81 H PEAK Pass Harmonic
12 802.11n HT40 | 09 @ 2483.78 70.14 74.00 -3.86 H PEAK Pass Band Edge
12 802.11n HT40 | 09 @ 7356.00 45.83 74.00 -28.17 H PEAK Pass Harmonic
13 802.11n HT40 04 | 2389.04 50.94 54.00 -3.06 H Average Pass Band Edge
13 802.11n HT40 | 04 @ 7281.00 43.59 74.00 -30.41 H PEAK Pass Harmonic
14 802.11n HT40 | 05 @ 2389.95 50.42 54.00 -3.58 H AVERAGE Pass Band Edge
14 802.11n HT40 | 05 @ 7296.00 45.30 74.00 -28.70 H PEAK Pass Harmonic
15 802.11n HT40 | 06 @ 2483.56 50.15 54.00 -3.85 H AVERAGE Pass Band Edge
15 802.11n HT40 06 7311.00 43.75 74.00 -30.25 H PEAK Pass Harmonic
16 802.11n HT40 | 07 @ 2484.63 50.79 54.00 -3.21 H AVERAGE Pass Band Edge
16 802.11n HT40 07 7326.00 43.47 74.00 -30.53 H PEAK Pass Harmonic
17 802.11n HT40 | 08 @ 2483.56 50.88 54.00 -3.12 H AVERAGE Pass Band Edge
17 802.11n HT40 08 7341.00 43.60 74.00 -30.40 H PEAK Pass Harmonic
13 802.11n HT40 | 04 37.76 26.49 40 -13.51 H PEAK Pass LF
Sporton International Inc. (Kunshan) Page Number : C2 of C60

TEL : +86-512-57900158
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 17:53:43 mLeveI (v Time: 17:34:56
(i {134 !
95 95
B [ PART 15C B FCCPART15C
50 i \w‘ a0
8 - wLWWJMmmLW
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2388.91 5318 74.00 -15.82 46,31 32.13 o6.60 32.86 6.0 209 B PEAK 1 2412.00 111,46 ------ - 9.5 32.14 6.63 3280 6.00 29 B PEAK
WLeveI (Vi) Time: 17:34:22 mLeveI (v Time: 17:35:46
1138 1138 i
95 95
N LN
50 a0
FCCPART 158 (AVG) FCCPART 15C (AVG)
48 488 L
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 386,85 43.94 54.00 -5.06 37.84 3.7 o6.60 3287 6.00 208 B AVERAGE 1 2412.00 106,72 ------ == 9.76 32,14 6.63 3281 6.00 29 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C3 of C60
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 1802:33 mLeveI (v Time: 180344
1138 1138 1
95 95
B FCCPART 15C B FCCPART15C
i 1 ww/fW V\MM i
Y A b i ) el ottt
48 L
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 34848 56.39 74.00 -17.61 44.21 3.7 6.54 3293 6.0 363 269 PEAK 1 2412.00 109.26 ------ - 9.6 .17 6.64 3281 6.00 365 269 PEAK
WLeveI (Vi) Time: 18:03:12 mLeveI (v Time: 18:04:35
1138 1138
1
95 95
N LN
50 a0
FCCPART 1L (AVG) FCCPART 15C (AVG)
48 1 488
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 238670 45.16 54.00 -8.99 33.21 32.16 6.60 3287 6.80 365 260 AVERAGE 1 2412.00 104,69 ------ - 92,69 32,17 6.64 3281 6.00 365 269 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C4 of C60
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Pol. Horizontal Vertical
GG L)
105 15
09 0
B FCCPRT1EC . F
00
FCCPRTSC AV iy o]
Peak 5 1WWW“" P A W’M““Wv 5 4 i Mo i W"“‘m}v\v
00 W
Avg "
15 150
3000 6000, 9000, 12000, 15000, 18000 _'““m 6000, 9000, 12000, 15000, 18000
Frequency (WHe) Frequency (MHe)
Liﬂit ) Read  Ant Caple Preamp  Aux APos Thos Linit Read  Ant Cable Preap  Aux  APos  TPos
Freq level Line Margin Level Factor  Loss Factor actor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz Bul/n dBuV/n B B B B B B o deg W i & g & & & a dg
L4400 443 00 3L 6.2 4L 047 6LBL 000 - - PEK 143000 SLED TA0 3LIT 6082 M5 047 GLAL BB - - PEM
Sporton International Inc. (Kunshan) Page Number : C5 of C60
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Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuVim)
n 5
9200 900
0 FCCPART 15C) 0 i
il FCCPART5C AVG) iy ie
5 *W \ oy i oo J“m ‘/m 5 4 WZ s IRTTR g WM‘\W/N
Peak il e
300 300
Av
9 5 16
300 ) 0, 100, 50, 18000 1000 100 1 15000, 18000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  MPos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mzdwn b & W g B & B o g Wz B B/n G B difi 3 B B« deg
1 4574.00 41.57 74.00 -32.43 59.77 M4.85 9.52 61.77 a.ed - ---PEN 1 487400 4196 74.00 -32.84 6015 34.85 9.52 6L77 000 - - PEMK
1 7iL0e 4403 7400 -29.77 SB.78 35.82 1L.69 6286 Q.00 .- --- PEN 1 73IL0R 45.56 74.00 -28.44 6011 35.82 11.69 62.86 .00 ---  --- PENK
Sporton International Inc. (Kunshan) Page Number : C6 of C60
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 18:48:23 mLeveI (v Time: 18:47:02
113§ 1138 f
95 95
B |, FCCPART 15C B FCCPART15C
50 a0
\ 1
48 44
Peak
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2486.70 56.65 74.00 -17.35 4.2 1231 674 3262 6.00 232 B PEAK 1 2462.00 11101 ------ o 9,49 3250 678 32.68 6.00 232 B PEAK
WLeveI (Vi) Time: 18:4%:01 mLeveI (v Time: 18:47:53
1138 1138 1
95 95
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
48 1 488
Avg
15 35
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 48351 45.27 %400 -8.73 384 1.3 673 3263 600 232 B AVERAGE 1 2462.00 106,11 ------ - 93,98 .52 678 32.69 6.0 232 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C60
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 18:26:49 mLeveI (v Time: 18:25:29
1138 1138 i
95 95
B FCCPART 15C B FCCPART15C
50 a0
1
) Ak r penm » LT R PY
48 488
Peak
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2488.56 55.64 74.00 -18.36 43.22 32.29 6.74 3261 6.00 308 94 PEA 1 2460.00 106,73 ------ o= 9.20 3252 678 32.69 6.00 300 94 PEA
WLeveI (Vi) Time: 18:27:27 mLeveI (v Time: 18:26:19
1138 1138
1
915 95
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
48 1 488
Avg
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 48370 43.61 94.00 -10.39 3118 3.3 673 3263 6.00 300 94 AVERAGE 1 2462.00 10168 ------ ------ 89.16 3250 6.78 32.63 6.00 300 94 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C8 of C60
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Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuVim)
105 5
900 900
T FCCPART 15C) 750 f
0 CRTSCIVG) o KA
5 y W M‘Mw‘ TR ey mwmfw’lwb‘ v/‘)w 45 WMM’W e WA WM"’M,
Peak o M
100 300
Av
g 15, 150)
1 000, 00, 120, 15000 10
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos P Lir,'itﬂ , LREE(:[ iﬂt C:hle r"ei"PF :ux #o0s TPOSH i
Freq Level Line Margin Level Factor Loss Factor Factor Remark e LEVELLIME Targin Leuel Factor - LOss Factor ractor nar
_—— W dvin dbuln @ G dem & 8 @8 o deg
Mo i iy & B e B & B oo dg 1 M08 WD) 740036 SBID MED 057 6L 080 - - BEM
149400 4066 7400 3334 SB.E3 M0 0.57 6L .00 - PEX ) TR ST L BT 01 59 U D 08
17600 4507 7400 -28.83 59.54 35.97 1L.72 6286 0.0 - PEK s AR TR R e el

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB
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3
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 2301:22 mLeveI (v Time: 230231
134 103 *
95 95
B ¥ FCRPART 15C B FCCPART15C
50 W a0
g b P b AMM
48 488
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.56 66.47 74.80 -7.53 54.60 3213 6.60 3286 6.60 129 199 PEAK 1 2412.00 112,59 -----v -ooe- 10859 32,17 6.64 3281 6.00 129 199 PEAK
WLeveI (Vi) Time: 2301:59 mLeveI (v Time: 2303:13
1138 1138
1
95 95
N LN
50 a0
, FCCPART T4 (AVG) FCCPART 15C (AVG)
a8 4M“M",Wmmﬁw_fw—“**“’“””J
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 21389.% 58.32 54.00 -3.68 38.46 32.12 6.60 3286 6.00 129 199 AVERAGE 1 2412.00 103.22 ------ - 91.22 .17 6.64 3281 6.00 129 199 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 230844 mLeveI (v Time: 23:10:55
1138 1138 ;
95 95
B ICCPART15C B FCCPART15C
B0 WMM MWNM 50
. oLt arkivte il Dt o it b i o
48 L
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.95 57.99 74.00 -16.01 46,13 32.12 o6.60 32.86 6.00 272 87 PEA 1 2412.00 105,89 ------ - 93.89 .17 6.64 3281 6.0 2 87 PEA
WLeveI (Vi) Time: 2310:22 mLeveI (v Time; 234037
1138 1138
1
95 95
N LN
50 a0
FCCPART 15C (AvG) FCCPART 15C (AVG)
48 1 488
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 5389.80 4518 %4.00 -8.02 33.32 32.12 6.60 3286 6.00 272 87 AVERAGE 1 8.0 97.09 ------ - 85,16 3212 6.63 32.82 6.00 22 87 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuVim)
105 105
900 900
f 750 f
0 i i RO
5 1 o e A, iy WMWAJM 450 T P L LT “ww o
Peak Wv‘“‘ TR '
m m
Avg
1R 1:
3000 6000. 9000. 12000, 15000, 18000
k(] ) ™ 1500, 18000 p——
. Linit Read  Ant Cable Preamp  Aux APos  Thos
Linit Read  Ant Cable Preamp Aux APos  TRos . .
Freg Lesel E:e Nargin Level Factor  Loss Fa(toﬁ Bactor Rerark Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ M e @ B B @ & 8 a dg
Mdwjadiife & B0 dje B & B o dy 1 M0 D76 7400 B2 95 M5 047 GLEL 0.0 -~ - PEM
143400 4249 7H.00 -3LSL 6068 3415 047 BLEL 000 - - PEN
Sporton International Inc. (Kunshan) Page Number 1 C12 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
L2l BV gLl
105, 1050
900 900,
e FCCPART 15C) T FCCPART 15C)
00 09 RCPRTTSC G
FCC PART15C {AVG)|
I3 4 ) 1l ) i, PN o el " F'N 45, 1 WQ oMy . "'“W"“"‘”““ W W
| et e W W
Peak A
100 00
Avg p 1
0 000, 0, 120, 15000 1800 o 0. mrrmencﬁllﬂz; 5000 1000
Frequency (NHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Lir,'it . Read ot Cable Preamp Ao Mos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark freg Level  Line Margin Level Factor  Loss Fartor factor Renark
—_— Mz dljn /e b dw/ dbn g8 B g8 o deg
. m"; d:;v;.; d::vg _3325 Sgai‘; ;Bé'; 922 5123 ag; a b e UM SR TN -DA G KB LS 6T 0 - DN
1 OPILM 433 TA00 262 5R03 WG ILED 6LBE 000 - - PEN e
Sporton International Inc. (Kunshan) Page Number : C13 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2912C
6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 234305 mLeveI (v Time: 2341:53
1118 1118 !
95 95
B FCCPART 15C B FCCPART15C
50 a0
48 8B ermtatine
Peak
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2485.29 69.33 74.80 -4.67 56.89 3.3 6.74 3262 6.0 108 18 PEAK 1 2460.00 L1178 -----v -ooe- 99,26 3249 671 32.68 6.00 100 181 PEAK
WLeveI (Vi) Time: 2343:43 mLeveI (v Time: 234234
1138 1138
1
95 95
N LN
50 a0
, FCCPART 15C (AVG) FCCPART 15C (AVG)
48 488
Avg
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 248351 58.33 %4.00 -3.67 37.99 3.3 673 3263 6.00 109 181 AVERAGE 1 2460.00 102,92 ------ - 99.39 3252 678 32.69 6.00 100 181 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 2351:29 mLeveI (v Time: 2350:16
1138 1138 i
95 95
B FCCPART 15C B FCCPART15C
50 | 50
44 4E.B‘MMMMWM.M
Peak
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2434.84 64.24 7400 -9.76 SLEBL 3232 673 3262 6.0 388 297 PEK 1 2460.00 107,67 ------ - 95,16 3247 671 32.67 6.00 38/ 257 PEAK
WLeveI (Vi) Time: 2:52:08 mLeveI (v Time: 2:50:58
1138 1138
1
95 95
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
a ! I
Avg
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 243400 46.45 9400 -7.5% 3401 3.3 673 3162 6.00 308 257 AVERAGE 1 46,00 98.87 ------ - 86,34 3252 678 32.69 6.00 388 257 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
| Level (dBuVim) Il.,,I"I.e\'ﬂl{IIBII\IPIII)
105, 1050
900! 900
5 FCCPART 15C) [ FLOPARTAC
60 604
FCC PART15C [AVG) FCC PARTASC [AVG)|
15 1 i o ki n yr WJ‘\ 45, 1 2‘,‘, ot d b #h tong
: ot " "7 v Pl
Peak jre st e
300 300
Avg " 1=
3000 6000, 9000, 1 15000. 18000 3000 6000, 9000, 12000, 15000. 16000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
WG @ W B & B B a dg Mo Bn e @ B B B & B a dg
1 4924.00 42.83 74.00 -31.97 60.20 4.0 9.57 61.74 0.0 - ---PEN 1 492400 4169 74.00 -32.31 59.86 34.00 9.57 6174 Q.00 ---  --- PE
1736600 45,30 74.00 -28.68 59.69 35.97 1L.72 62.66 0.0 - --- PEK 2 7386.08 45.13 74.00 -28.87 59.50 35.97 1L.72 62.86 .08 --- - PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 00:25:35 mLeveI (v Time: 00:26:49
1138 1138 1
95 95
B X FCIPART 16C B FCCPART15C
T !
50 MW % a0
L b ’u bt
44 L1 P
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.80 63.08 74.00 -6.00 56.14 32.12 o6.60 32.86 6.0 119 154 PEA 1 2412.00 109.68 ------ ------ 9.75 .12 663 32.82 6.00 119 154 PEAK
WLeveI (Vi) Time: 00:26:14 mLeveI (v Time: 00:27:32
1138 1138
1
95 95
N LN
50 a0
, FCCPARTYSA, (AVG) FCCPART 15C (AVG)
48 488
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 389.80 50.59 4.00 -3.41 38.73 32.12 6.60 3286 6.80 119 154 AVERAGE 1 2412.00 10.86 ------ - 88,93 3212 6.63 32.82 6.00 119 154 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C17 of C60




s=amranas. FCC RF Test Report Report No. : FR2D2912C
7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 00:33:59 mLeveI (v Time: 00:35:13
1138 1138 1
95 95
B C PART15C B FCCPART15C
50 a0
1
gl "
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.30 56.09 74.00 -17.91 4422 32.13 o6.60 32.86 6.0 305 83 PEA 1 2412.00 104,92 ------ o= 9299 32,12 6.63 32.82 6.00 395 83 PEAK
WLeveI (Vi) Time: 00:34:39 mLeveI (v Time: 00:35:36
1138 1138
05 s W
N LN
50 a0
FCCPART 15C (AvG) FCCPART 15C (AVG)
48 | 488
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 5389.80 425 %4.00 -9.75 32.39 3212 6.60 3286 6.80 395 83 AVERAGE 1 B0 9579 ---en -oees 83.79 .17 6.64 3281 6.00 395 83 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuVim)
15 1t
900 900
B FCCPART 150 750 HOPRLIEC
0 g FCC PRRTTAC[AVG)|
FCC PART15C {AVG)|
5 4 0 s i fre bty 4, P e e by gt Hjﬂ
t T AR - e}
Peak Ly L
0 00
Avg
1k 1:
3 i, . 1200 1500, 1000 i Bl R e o
Frequency (Hz)
Linit Read  Ant Cable Preamp  Aux APos  TRos ; Ln?1t : al At Cble preap Mox s Tos
) ; req Level Line Margin Level Factor  Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
_— W dn i & d b & & 8 a dg
WrdWndin d G dp & & B oo dg 10 00 TN R WIS 047 L 0B - - RN
1 4524.00 4170 74.00 -32.28 59.91 M.15 9.47 elBl 0.0 - ---PEK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C19 of C60



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
" Level (dBuVim) 1‘,m“le\'el{lﬂ!ll\mn)
g 150
0 0
70 FCCPART 15C) o FCC PART 15
1
09 FCCPARTC AV 00
5 FCC PART15C {AVG]|
5 1 it i i Mfm "/w WM ,VN
Iy W 450 4‘MW’”’“‘"’“ Pl A e f oy y
Peak 1
300
Avg 15
1:
3000 6000 12000. 15000. 18000
Frequency (MHz) 3000 6000. 9000. 1 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBwV/m  dB dBWV dBm 0B B B o deg
147000 4109 7400 3290 59.29 .85 9.5 €177 0.00 - - PEM Wz dEvin buln @l dbm B B B o deg
1 7311.00 49.88 74.00 -24.12 64.43 35.80 11.69 62.86 .80 182 234 PEMK 1 487408 41,34 74.00 -32.66 59.54 34.85 9.52 6L.77 0.8 ---  --- PEMK
3 731100 40.04 54.00 -13.96 54.59 35.82 11.69 62.86 .80 182 234 AVERAGE 7 L0 43.80 7400 -30.13 58.37 35.80 1L.69 62.85 0.0 - --- PEA
Sporton International Inc. (Kunshan) Page Number : C20 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



s=amranas. FCC RF Test Report Report No. : FR2D2912C
8
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 09:45:16 mLeveI (v Time: 09:43:59
s o 1
95 95
B an FCCPART 15C B FCCPART15C
LU
1
50 a0
44 BBttt
Peak
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2486.89 66,19 74.80 -7.81 53.76 3231 6.74 3262 6.60 115 189 PEAK 1 460,00 11311 ----ev oeev 10858 3252 6.78 32.69 6.00 115 185 PEAK
WLeveI (Vi) Time: 09:15:58 mLeveI (v Time: 09:14:43
1138 1138
1
95 95
N LN
50 a0
] FCCPART 15C (AVG) FCCPART 15C (AVG)
48 488
Avg
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 248350 58.33 %4.00 -3.67 37.99 3.3 673 3263 6.80 115 18 AVERAGE 1 2460.00 103,97 ------ o 91.45 3250 678 32.68 6.00 115 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2912C
9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 09:24:14 mLeveI (v Time: 09:22:56
1138 1138 1
95 95
B FCCPART 15C B FCCPART15C
el opatsabiritionsvint
48 BB te Al
Peak
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2483.51 59.66 74.00 -14.34 4.3 1.3 673 3163 6.00 300 9L PEA 1 2460.00 106.09 ------ - 93,54 .54 670 32.69 6.00 300 9L PEAK
WLeveI (Vi) Time: 09:24:55 mLeveI (v Time: 09:23:41
1138 1138
1
95 95
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
48 1 488
Avg
15 325
163 163
22 U596 umn2 4348 I 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 4835 45.89 %4.00 -B.11 33.46 3233 673 3263 6.0 300 91 AVERAGE 1 46000 97.28 ------ - 875 3252 678 32.69 6.00 300 91 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuvim) 1 Level (dBuVim)
Wl 900
" FLCPART 150 750 K
60.0)
g FCCPRRT15C AV 1047
2
15 Aol i e, o, it £ 45 1 "\“‘u‘* prel b R W e
* 1 Ve b A W ¥ WW
Peak |
300 300
Avg p 160
U
3000 000, 9000, 12000, 15000, 14000 3000 000, 8000, 12000, 15000, 18000
Fraquency (MHz) Frequency (WHz)
Linit Read  Ant (able Preamp  Aux APos TRos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBu/mdBw/m B B dBm d8 A8 A8 deg MHz dBu/m dBu/m GBS dB/m  dB B 0B m deg
194,00 925 7400 35 S840 WB0 057 GLM 000 - - PEN 14400 40.68 TH0R 3.3 5885 M 957 6LI 0B - - PEM
1 7600 4505 TH00 2875 59.60 197 ILT L0 000 - - PEK 17300 45.67 7400 -18.33 D04 B.97 ILTD 6286 000 - - PEM
Sporton International Inc. (Kunshan) Page Number 1 C23 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 100352 mLeveI (v Time: 10:05:1
1138 1138 1
95 95
B ) FCCPART 15C B FCCPART15C
50 a0
b PRI N i
48 48
Peak
15 325
163 163
I 14 1548 0112 23996 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.41 78.56 74.80 -3.50 58.63 3213 6.60 32.86 6.0 158 172 PEAK 1 242000 108,55 ------ - 9.30 32.36 6.66 3277 6.00 138 172 PEAK
WLeveI (Vi) Time: 10:04:33 mLeveI (v Time: 10:05:35
1138 1138
1
95 95
N LN
50 a0
) FCCPART 15C (AVG) FCCPART 15C (AVG)
48 488 |
Avg
15 325
163 163
I 14 1548 0112 23996 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 389.18 50.22 %4.00 -3.78 38.35 32.13 6.60 3286 6.00 158 172 AVERAGE 142000 99.39 ----ev -ooee- 8721 3231 663 3278 6.00 138 172 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C24 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental

Time: 10:08:30
%0 Level (dBuVim)

S

) FCCPART 150
0 WWW# :

VY LTy

44
Peak Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M85.57 59.93 74.00 -l4.07 47.49 3232 674 3262 680 138 172 PEMK

Time: 10:07:13
%0 Level (dBuVim)

FCC PART 15C (AVE)

44 1
Avg Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M550 45,11 %400 -8.89 3268 32.31 6.74 32.62 6.80 158 172 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C25 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 10:14:05 mLeveI (v Time: 10:45:26
1138 1138
1
95 95
B FCCPART 15C B FCCPART15C
50 1 a0
i e st
03 4E.BM
Peak
15 325
163 163
I 14 1548 0112 23996 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.30 59.45 74.00 -14.55 47.58 3213 o6.60 32.86 6.00 387 V9 PEA 1 242000 101,64 ------ - 89.41 32.34 666 3277 6.0 3B 79 PEAK
WLeveI (Vi) Time: 10:14:48 mLeveI (v Time: 10:46:10
1138 1138
95 95 1
N LN
50 a0
FCCPART 15C (AVG)
48 1 488 \
Avg
15 325
163 163
I 14 1548 0112 23996 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 1389.97 4499 54.00 -9.01 33.03 32.12 6.60 32.86 6.80 307 79 AVERAGE 182000 9231 -----n -oee- 88.13 3231 6.63 3278 6.00 387 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental
11,.Level(d&l\ﬂml Time: 10:16:45
1134
9§ "”“”‘“‘“""M\\
i ! FCC PART 15C]
654
Lo *
R ) T
44
Peak Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 249,09 55.86 74.00 -18.14 43.45 3.8 6.74 3261 680 387 79 PEMK

11"LM(|IMWIII] Time: 10:17:28
1134
14

/"—- -\_\_"‘—\—
B B
654 \

FCC PART 15C (AVE)
0 — 1
Avg Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 U375 4,14 400 -9.86 3178 3.3 673 32.62 6.80 37 79 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C27 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report

Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuVim) mlevel(dmﬂn)
10! 1050
00 900
- FLCPART 15 % FUCPART 150
00 FCPRTTSC VG 69 FCCPARTC AV
15 I Attt w”\"“"m}’\‘/b 50 ’ i Y mh/w\r
Peak Y i i
00 300
Avg 1; 18
3000 6000. 9000. 1 15000. 18000 3000 6000. 9000. 1 15000. 16000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TRos Linit Read Mt Cable Preamp Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz d/m dBu//n 0B dB B dB A8 0B o deg Mz u/m dBu/m dB MV b dB BB dB g
1 4544.00 42.26 74.00 -3L74 60.45 M1 9.49 679 0.00 --- PEAK 1 434400 41,64 7400 -32.36 59.83 3411 9.49 6L79 0.8 - - PEAK
1 T26.00 4445 7400 -29.34 5B.97 1.4 1LE7 6LE5 000 - PR 1 600 4348 TA00 -0.51 599 GT ILET GLES 000 - - PENK
Sporton International Inc. (Kunshan) Page Number : C28 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
" Level (dBuVim) mlevel{mvnn)
10 1050
900 900
750 FCCPART15C) I FCCPART 15C)
09 FCLPART 15 V) 0 FCCPART 1L AVG]
5 ! - e o e WMMJJ-WM rfl‘w 50 1 . Al it ey WWMMNM
Peak b
300 300
Avg " 1=
3000 6000, 9000, 1 15000 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read At Cable Preamp  Aux  APos TRos Linit Read  Ant Cable Preamp  Aux fRos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBwi/m 0B dBV dBm 0B M8 OB o deg Mz dBuV/m cBuv/m B AWV dBfm 0B B 0B or deg
1 4574.00 4116 74.00 -32.84 59.36 4.5 9.52 61.77 @ - ---PEN 1 487400 43,17 74.00 -30.83 6L37 M.B5 0.5 6177 0.00  --- - PEK
1731100 44,19 74.00 -29.81 58.74 35.80 1L.69 62.66 0.0 - ---PEK 2 73L00 4314 74.00 -30.86 57.59 35.80 169 6L.B6 0.00 - PEM
Sporton International Inc. (Kunshan) Page Number 1 C29 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 10:38:14 mLeveI (v Time; 11:00:19
1138 1138 1
95 95
B FCCPART 15C B FCCPART15C
50 1 a0
TN IO ) " A i ]
- I
Peak
15 325
163 163
I 134 1668 292 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2387.53 53.08 74.00 -16.00 46.11 32.15 o6.60 32.86 6.0 114 174 PEA 145000 107,72 ------ o 95,17 3.4 678 32.69 6.00 114 174 PEA
WLeveI (Vi) Time: 10:3%:48 mLeveI (v Time; 11:00:59
1138 1138
1
95 95
N LN
50 a0
FCE PART 15C (AVG) FCCPART 15C (AVG)
48 1 488 §
Avg
15 325
163 163
I 134 1668 292 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 237091 45.24 %400 -8.76 33.21 323 6.58 3289 6.00 114 174 AVERAGE 1 45000 9341 -----n - 8,86 3255 678 3278 6.00 114 174 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C30 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental
1.,,,Lﬂe|(ﬂ|9|l\nllll Time: 11:01:28
1134
L
14 M’H\
B3
" s FCCPART15C
. Mg
44
Peak Blank
1§
163
Uil U616 Un2 4808 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M83.78 78.04 7400 -3.86 57.78 3233 673 3162 6.0 114 174 PEAK

Time; 11:0205
%0 Level (dBuVim)

L

FOC PART15C (AVE),

pr—

Avg Blank

5 U616 un2 1808 1904 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M35 49,78 %400 422 3735 3.2 673 3262 6.80 114 174 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time; 11:10:18 mLeveI (v Time: 11:41:28
1138 1138
1
95 95
B FCCPART 15C B FCCPART15C
50 a0
It P bt Aot il 1 ok . " ™ e Pty
a8 - a Y, P ——_
Peak
15 325
163 163
I 134 1668 292 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 38412 5517 74.00 -18.83 43.26 32.19 6.59 3287 6.0 379 83 PEA 1 245000 101,35 -----v -ooe- 86,81 3258 6.68 3272 6.80 39 88 PEAK
WLeveI (Vi) Time; 11:10:55 mLeveI (v Time; 11:12:05
1138 1138
95 95 1
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
48 1 488
Avg
15 325
163 163
I 134 1668 292 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 233897 43.88 94.00 -10.12 31.99 32.40 6.52 3294 6.00 379 88 AVERAGE 1 45000 9185 -----v oo 7931 .58 668 3272 6.80 379 88 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C32 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental
Lo B Time: 111235
138
95 ity WM\
ik
N FOC PART 150

A0
e

44
Peak Blank
1§
163
Uil U616 Un2 4808 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 48363 62,16 74.00 -11.54 49.73 3233 673 3263 680 39 BB PEMK

Time; 11:13:12
HLM (dBuVim)

FOC PART15C (AVE),

Avg Blank

5 U616 un2 1808 1904 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 3469 46,05 400 -7.95 33.62 3212 673 32.62 6.8 379 B AVERAGE

Sporton International Inc. (Kunshan) Page Number : C33 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuvim)
1 15
900 9001
. HCPART 15 78 !
60.0)
i RCPIRTSCA) R
5 1 N %jr.".“r‘r Mot st i, ”/rw 15 A WMM«ZUWM " ‘”‘J-M M ,,/M
Peak MMWHM It
100 300
Av
9 15, 150
')
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant CablePreamy Aux Mos Thos Unit - Read ot Cable Freamp Aux Mos  Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level - Line Margin Level Factor  Loss Factor Factor Remerk
W Bon W & & G dB_dB_cll_deg Mz dBuV/m BuV/m  dB dBWV dBfm  dB B B deg
T e 1 9000 0159 7080 A0 T3 ME 055 6L 00 - - PEN
DTG G5 M 6.0 B AL G 0 - - PEK DOTERR B TR DS 00 B ILIL 08 0 - - BN
Sporton International Inc. (Kunshan) Page Number : C34 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO04_2427MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1134 1138 1
L 15
s FECPARTSC i FECPART
650 850
44 44
Peak
35 35
16 163
2%10 13, 16 2388, W4 2440 1500 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWn BN B B B B B B a gy MoBaEWE B B Bm B B B a g
1 238943 68.98 74.00 -5.02 57.11 3213 6.60 32.86 6.80 112 181 PEMK 1 4000 107,38 ------ - 95.26 32.26 6.65 3279 6.0 112 181 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1134 1138
1
15 15
B3 03
650 850
1 FCC PART 15C (AVG) FCC PART5C (AVG)
48 48.84_1\—//_‘_'_’_J L R
Av
9 35 35
163 163
H )
m I, 2361 188, M, Uy 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MH)
Lnit Rt At Cole Preap A Ao Thos Linit Read  Mnt Cale Preamp Aux Afos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mdih i B B @ & B B a @ W BB € B0 &n & B & a i
1 2389.84 5.9 54.00 -1.06 39.87 3113 6.60 3286 6.00 112 181 Average 1 240700 98,18 —----v —oeen 86,04 3.4 G5 3079 680 117 181 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C35 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental
1.mLeveI(tll!ll\l'lln)
1138
o
03 !
N FCCPART 1C]
K
ol WW“MWMM ‘
M kit ”WWWWW
48
Peak - Blank
16
w0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 49112 60.08 74.00 -14.00 47.68 32.77 6.74 3261 6.0 112 181 PEAK

Lol

113§

\“"‘”W«« FCC PART 15C (AVE)

Avg Blank

44 M5 Ui, 6. 2488, 00
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 487.% 4515 %4.00 -8.85 32.72 32.30 674 3261 6.80 112 181 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C36 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

13
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO04_2427MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 15:13:05 mLeveI (v Time: 15:34:15
1138 1138
1
95 95
B FCCPART 15C B FCCPART15C
50 1 a0 H
gyl e i 4E.BM
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.69 5871 74.00 -15.29 46.85 32.12 o6.60 32.86 6.00 204 96 PEAK 1 2427.00 10,37 ------ - 86,06 32.41 6.66 3276 6.00 294 95 PEAK
WLeveI (Vi) Time: 1513:42 mLeveI (v Time: 15:34:54
1138 1138
95 95 1
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
48 1 488
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 1389.56 45.07 54.00 -8.93 33.20 32.13 6.60 3286 6.00 294 96 AVERAGE 1 427,00 9105 ------ -ooe- 7877 .38 666 3276 6.00 24 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental

1.,,.LM|(W|IWI||] Time: 15:15:24

1134

5 m-«,\

B3

Y FCC PART 15C]
Wlwl;}‘r 0 1. Al "

44
Peak Blank

1§

163

40 U5 U6, 16, 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M3 55.07 74.00-18.93 4283 3233 673 3162 680 294 96 PEMK

Time: 15:46:02
%0 Level (dBuVim)

FOC PART15C (AVE),

Avg Blank

U4 52 2464, 76, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M348 44,16 5400 -0.54 3173 3212 673 3262 6.80 294 096 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



s=amranas. FCC RF Test Report Report No. : FR2D2912C

13
Mode Harmonic
2400-2483.5_802.11n HT40_CHO04_2427MHz
ANT CDD 0+1
Pol. Horizontal Vertical
1o Level(dBuVim) L2l 0B}
1050 1050
900 90.0
T FCOPART 15 750 FCC PART15C
500 60.0
FCC PART 15C [AVG) FCC PART5C {AVG)
#50 ] ] 450 1
Peak
A 00 o
Avg 0 15
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  MPos  Thos Linit Read  Ant Cable Preanp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Lewel Line Bargin Level Factor Loss Factor Factor Remark
W e e & G B & o o deg Wi e B B d B & B @ deg
1435400 SLE3 TA00 3017 6003 M0 050 6L7 080 - - PEN 145480 4167 7400 3293 59.77 .09 950 GL7 000 - - PEA
1 THLED .50 000041 581 B ILEE GLAS 08D - - PEM 1OTBLED ALBL TG0 3119 573 3584 16D 6205 000 - - PE
PJWMNMW PAWMWWW
1050 1050
00 100
a FCCPART 14C A FCCPART 15C
Peak
il KPR il RUPRTIC I
Avg 5 W 45‘UWWWWW
300 00
10 150
18U[][][] 19700, 1400, 200, 24800, 25000 16000 19700, 1400, 2100, 24800, 2000
Frequency (WHz) Frequency (MHz)
Sporton International Inc. (Kunshan) Page Number : C39 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO05_2432MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 15:32:32 mLeveI (v Time: 15:33:40
1138 1138 i
95 95
B FCCPART 15C B FCCPART15C
B0 NWWW B0
ool AR “MW
48 488
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2388.50 63.16 74.00 -10.99 51.22 32.14 06.60 32.86 6.0 108 134 PEA 1243000 107,19 ------ -oee- 9,94 32,36 6.66 3277 6.00 100 184 PEAK
WLeveI (Vi) Time: 15:33:09 mLeveI (v Time: 15:34:20
1138 1138
1
95 95
N LN
50 a0
, FCCPART 15C (AVG) FCCPART 15C (AVG)
48 488 \
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.% 50.42 54.00 -3.58 38.56 32.12 6.60 3286 6.00 109 134 AVERAGE 143000 98.04 -----v -oeev 83,81 3234 6.66 377 6.00 100 184 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C40 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental

Time: 15:34:50
%0 Level (dBuVim)

FOC PART 15C

N
B0 WWMWM%M v 1

44
Peak Blank
1§
163
40 U5 U6, 16, 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M85.5 6L.O7 74.00 -12.93 48.67 32.24 675 3259 600 108 184 PEMK

Time: 15:35:31
%0 Level (dBuVim)

B3 j
\\N. FOC PART15C (AVE),

I S

Avg Blank

U4 52 2464, 76, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M35 46,89 400 -7.11 34.46 32.33 673 32.63 6.00 109 134 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C41 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO05_2432MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 16:06:54 mLeveI (v Time: 16:08:03
1138 1138
1
95 95
B FCCPART 15C B FCCPART15C
50 1 a0
UV PSR SO PRI AT E Wi s e
48 48
Peak
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2388.50 56.95 74.00 -17.05 45.07 32.14 o6.60 32.86 6.60 204 93 PEAK 1243000 101,64 ------ - 89.39 3236 6.66 3277 6.0 24 95 PEAK
WLeveI (Vi) Time: 16:07:31 mLeveI (v Time: 16:08:43
1138 1138
95 95 1
N LN
50 a0
FCCPART 15C (AVG) FCCPART 15C (AVG)
48 1 488 \
Avg
15 325
163 163
I 3. 2162, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 5389.% 4516 54.00 -8.99 33.24 32.12 6.60 32.86 6.00 294 93 AVERAGE 143100 9244 ---em ooees 80.06 32.46 6.67 3273 6.00 294 95 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C42 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental

Time: 16:0%:13
%0 Level (dBuVim)

h FCCPART15C
i W"‘MMM '
1
Peak Blank
1§
163
40 U5 U6, 16, 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 24%.34 56.80 74.00 -17.20 4441 3.3 675 3159 680 294 95 PEMK

Time: 16:0%:51
%0 Level (dBuVim)

N FCLC PARTHEC AVG)

484 1
Avg Blank

U4 52 2464, 76, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 43932 4.5 %400 945 3013 3229 674 3261 6.80 294 95 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C43 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
Level {dBuVim)
1 Level (dBuVim) 12
! 900
. FOCPART 15¢] Tl f
60
i FCC PART15C {AVG) FCCPAT
5 " %’W sttt b I 550 i A bt g W“Wd‘*\vﬂ
i e
Peak byt
m m
Avg i 1)
Y
3000 6000, 9000, 12000, 15000, 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (NHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m 0B BV dB/m B A8 dF o deg MMz dBufm dBuv/m 0B BV dB/fm OB A8 dB  om e
1 d4B64.08 41.29 74.00 -32.71 59.49 .47 951 6178 @0 - - PEM 1 4864.08 40.77 74.00 -33.23 58.97 M.7 951 6L78 .80 - - PEX
1 719.08 45.30 74.00 -28.70 59.87 35.81 11.68 62.86 @.80 - - PEM 1 7296.08 42,58 74.00 -31.42 57.15 35.81 1L.68 62.86 0.0 - - PEX
Sporton International Inc. (Kunshan) Page Number : C44 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

15
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 17:48:24 mLeveI (v Time: 17:4%:34
1138 1138 1
95 95
B (I FCCPART15C B FCCPART15C
Ll ]
B0 MWMWWM“ B0
4BIBWMWMWWWMWW W
Peak
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2389.50 63.14 74.00 -10.86 51.27 32.13 o6.60 32.86 6.00 106 18 PEAK 1 2437.00 108,55 ------ - 9.11 32.50 6.68 3274 6.00 196 181 PEAK
WLeveI (Vi) Time: 17:4%02 mLeveI (v Time: 17:50:14
1138 1138
1
95 95
N LN
50 a0
) FCCPART 15C (AVG) FCCPART 15C (AVG)
s ‘ s
Avg
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 389.63 49.58 .00 -4.42 37.72 3212 6.60 32.86 6.00 106 181 AVERAGE 1 43700 99.78 ------ - 87.37 3248 6.67 3274 6.00 106 181 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C45 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental

Time: 1750:44
HLevel (dBuVIm)

WWWWW

FCCPART15C
50 W

iy
u o
Peak Blank

1§

163

ui U495 U622 U148 pLiTES 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M8.97 63.83 74.00 -10.07 5139 3233 673 3262 680 186 181 PEAK

1'"'Lm' (i) Time: A7:50214

1134

5 \\

B3

654
e , | FCCPART15C (AvG)

44 e e —

Avg Blank

1§

163

ui U495 U622 U148 pLiTES 200
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M35 50.15 400 -3.85 372 3.3 673 3263 6.8 186 151 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C46 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 17:28:407 mLeveI (v Time: 17:28:16
1138 1138
1
95 95
B FCCPART 15C B FCCPART15C
50 i a0
48 48
Peak
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 38976 53.43 74.00 -15.57 46.57 32.12 o6.60 32.86 6.00 264 9L PEA 1 2437.00 103.26 ------ - 9.98 3238 6.66 3276 6.00 264 91 PEAK
WLeveI (Vi) Time: 17:28:44 mLeveI (v Time: 17:2%:56
1138 1138
95 95 1
N LN
50 a0
FCCPART 15C (AVG)
48 1 488 L
Avg
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 1389.88 45.74 %4.00 -B.26 33.88 32.12 6.60 32.86 6.00 264 91 AVERAGE 1 437,00 94.02 ------ - 8174 3238 6.66 3276 6.00 264 91 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C47 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental
1.,,.Lﬂe|(m‘ﬂllll Time: 17:3103
1134
L S
B3
iy FCCPART15C
Wl me% !
WWMI e,
44
Peak Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 43431 58.26 74.00 -15.74 45.82 3233 673 3262 680 264 91 PEMK

Time: 17:3:41
%0 Level (dBuVim)

FOC PART15C (AVE),

Avg Blank

uy 1496 1622 148 uhi4 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 43356 46,48 54.00 7.5 34.85 3.3 673 32.63 6.8 264 01 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C48 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
1 Level (dBuVim) " Level (dBuVim)
900 900
. FLLPART 15 7 £
600
w RECPRTRCIAG] K
oy i A ‘ i o o g,
Y it S A b VA B e T
Peak i f
300 300
Avg 5 16
m 0, . 12000, 12000, 18000
3000 6000, MFFBIIIEIIC‘! m;zm 15000, 18000 reqency e
Linit Read  Ant Cable Preamp  Aux  APos  TPos Unit o Read At CallePreap A os Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBuijn dBVjn B B dim dB dB_dB_m_deg— Mz dBuv/m dBuv/m  dB dBwV dB/m  dB A8 A8 o deg
U0 46 M LT OB MBS 050 617 080 - - PEK ; j"i‘:'z :‘3’;: ;:-z 'iz-; :::i i:g: l‘i-z; :;;Z 2’2 ;E:E
2 OTLG A5 40005 5830 B 1LEY 6LE5 080 - - PEK A0St A0 9L . LB bl R e
Sporton International Inc. (Kunshan) Page Number 1 C49 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO7_2442MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 16:34:36 mLeveI (v Time: 16:35:45
1138 1138 1
95 95
B CCPART15C B FCCPART15C
50 1 a0
il T Mkl
[T ke s
Peak
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 5389.38 60.27 74.00 -13.73 46,40 32.13 06.60 32.86 6.0 108 173 PEAK 1 244000 107,51 ------ oo 9,93 32.60 6.69 3271 6.00 18 178 PEAK
WLeveI (Vi) Time: 16:35:13 mLeveI (v Time: 16:36:25
1138 1138
1
95 95
N LN
50 a0
ART 15C (AVG) FCCPART 15C (AVG)
48 1 488 |
Avg
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 1388.99 45,33 %4.00 -B.62 33.51 32.13 6.60 3286 6.00 108 17 AVERAGE 1 44000 98.83 ------ - 86,29 3258 6.68 3272 6.00 108 178 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C50 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental
e fin: 163534
1134
e, A
14 W
B3 )
W o FCCPART15C
i 1
i T
44
Peak Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 436,33 65.49 74.00 -8.501 53.06 3231 6.74 3262 6.8 188 179 PEAK

Time: 16:37:32
mLeveI(dDINIm]
1134
5
Y \\
B3
654
\‘"‘“‘“M 4| FCCPART5C (AvG)
P
4 —
Avg Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 43463 50.79 5400 -3.21 3836 32.32 673 32.62 6.8 188 178 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C51 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

16
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO07_2442MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 16:43:32 mLeveI (v Time: 16:44:42
1138 1138
1
95 95
B HLCPART 15C B FCCPART15C
50 ; a0
4“‘“‘“ i M ot by W
Peak
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 5389.12 57.22 74.00 -16.78 45,35 32.13 6.60 32.86 6.0 265 98 PEAK 1 244000 102.88 ------ - 9.50 32.46 6.67 3275 6.00 265 90 PEAK
WLeveI (Vi) Time: 16:44:10 mLeveI (v Time: 16:45:25
1138 1138
95 95 1
N LN
50 a0
FCCPART15C (AVG) FCCPART 15C (AVG)
48 1 488 |
Avg
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2388.87 43.81 4.00 -10.19 31.94 32.13 6.60 32.86 6.00 265 90 AVERAGE 1 4.0 9357 -----n -oee- 8119 3246 6.67 373 6.00 265 90 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C52 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental

Time: 16:45:54
%0 Level (dBuVim)

I\ FCCPART15C
i) WMWWM 1
WWW\W“ i
44
Peak Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 436,14 60.74 74.00 -13.26 48.31 3231 6.74 32.62 680 265 90 PEAK

e fin: 14532
1134
14
B3 _-\
654 \
FCC PART 15C (AVE)
“ [ 1
Avg Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 43450 46,99 5400 -7.01 3456 32.32 673 32.62 6.00 265 90 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C53 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Vertical
PAECICL) pptedBuvm)
900 900
" FCCPART 180 % FLCPART 15
g FCCPARTTSCIAVG) 09 FCC PART15C AVG)|
I3 1 | b Pt A oy i WW»\ /'JM 15 5 s b A . WMW‘\ I’N
MW (IS bl L Rt 1 L M w w
Peak pidl il
00 300
Avg " 150
30 6000, 00, 12000 15000 18000 1000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read Mt Cable Preamp Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBwV/m  dB dBW dBm 0B B B deg Mz dBuV/m Buv/m B B dBm 0B B 0B o deg
146400 4104 7400 -39 50.25 M3 053 6L7 .m0 - - PE 143300 L4 7400 -3.76 59.45 .8 953 6L7 0.8 - - PEX
173600 43.47 TA00-30.53 57.98 B85 ILT0 6286 0.0 - - PEN 173600 4151 74.00 -31.49 57.00 .85 1170 6286 0.0 .- - PEM
Sporton International Inc. (Kunshan) Page Number : C54 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



saronas. FCC RF Test Report

Report No. : FR2D2912C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO08_2447MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLeveI (Vi) Time: 144213 mLeveI (v Time: 14:43:23
1138 1138 1
95 95
B FCCPART 15C B FCCPART15C
50 ] a0
w Anb i AP |
a8y 488
Peak
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 2366.39 5811 74.00 -15.09 46.04 32.40 6.57 3298 6.0 109 179 PEA 1 2447.00 107,62 ------ - 9.04 3260 6.69 3271 6.00 189 179 PEAK
WLeveI (Vi) Time: 141251 mLeveI (v Time: 14:14:03
1138 1138
1
95 95
N LN
50 a0
FCCPARTIISC (AVG) FCCPART 15C (AVG)
48 1 488 i
Avg
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 388.87 45.02 %4.00 -8.98 33.05 32.13 6.60 3286 6.60 109 179 AVERAGE 1 4700 98.25 ------ - 85,74 3255 .68 3272 6.00 109 179 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB

Page Number : C55 of C60




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Horizontal Fundamental
1.,,.Lﬂe|(m‘ﬂllll Time: 14:1433
1134
4y WWWW“ Wi
14 Wh‘\\‘
i A FCCPART15C
! T
44
Peak Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M55 .47 7400 -6.53 55.83 3232 674 3262 680 189 179 PEAK

Time; 1415:44
%0 Level (dBuVim)

b 4| FCCPARTI5C (AvG)
iy
m PP |
Avg Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 4835 50.88 54.00 -3.12 38.45 3.3 673 3263 6.8 189 179 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C56 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

17
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO08_2447MHz
ANT CDD 0+1
Pol. Vertical Fundamental
WLeveI (Vi) Time: 1421:59 mLeveI (v Time: 14:23:12
1138 1138
1
95 95
B FCCPART 15C B FCCPART15C
50 a0
Mt it u1 o i il o N MJ § T
488 4E.BWMWWMmW
Peak
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 134556 55.59 74.00 -18.41 43.47 3232 6.53 3293 6.0 297 9L PEA 1 2447.00 10.88 ------ - 86,40 3253 6.68 3273 6.0 297 9L PEA
WLeveI (Vi) Time: 14:22:38 mLeveI (v Time: 14:23:53
1138 1138
95 95 1
N LN
50 a0
FCCPART f5C (AVG) FCCPART 15C (AVG)
48 1 488
Avg L,A.__,_/‘“_-"/J
15 325
163 163
I 10354 1608 2862 U i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy Mot B B & B B B a iy
1 134337 43.80 94.00 -10.20 31.68 32.9 6.54 3293 6.00 297 91 AVERAGE 1 847.00 9216 ------ - .72 3250 668 3274 6.80 297 91 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C57 of C60

TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB




samran . FCC RF Test Report Report No. : FR2D2912C

Pol. Vertical Fundamental

1.,,.Lﬂe|(m‘ﬂllll Time: 14:24:24

1134

wrm‘ﬂh'w*"‘ Pl e

| ‘( \

i ! FCCPART15C

0 WWWW 1

WWWM i

44
Peak Blank

1§

163

ui U495 U622 U148 pLiTES 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 48509 60.86 74.00 -13.14 48.43 3231 6.74 3262 680 297 9L PEMK

11,.Level(d&l\fhnl Time: 14:25:02
1134
14
B3 j
654 \
FCC PART 15C (AVE)
488 1
Avg Blank
1§
163
ui U495 U622 U148 pLiTES 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  dB oBw B B 0B B o deg
1 M0 4,73 .00 8.7 3.9 3.3 673 3262 6.80 297 91 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C58 of C60
TEL : +86-512-57900158
FCC ID: XMR2023FCS850RB



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2912C

Pol. Horizontal Vertical
gLl B} LI
115 105
900 904
- FCPRT 15 - PRI 150
00 00
FCC PART 5L (AVG) FCC PART/1AC (AVG)|
3 1 YT piing e wMM
4 il i W W 45 b ' TR,
4, f L th L g '
Peak ' WWW
g 00
Avg " .
3000 000 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000 18000
Frequency (MH) Frequency (MHz)
Lirl'it ) Read  Ant Cable Preamy  Auc Afos Thos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Leiel Line Margln Level Factor  Loss Factor Factor Reark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBui/m 0B BV dB/m B dB dB om deg Wz duvin dBvn 8B dBuy dB/rl_dB_dB_dB_m_deg
L 4400 4050 74.00-3.10 5901 M0 954 6176 0.0 - PN 1 8000 .20 7400 -B0 SR42 ML 05 GLTE 0.0 - - PEN
1 THLB 4360 74.00 3040 5B.0 35.E3 1L70 6166 0.0 - PN 1ML .66 70813 S0 BB ILT0 665 0.00 - - PEN
Sporton International Inc. (Kunshan) Page Number : C59 of C60

TEL : +86-512-57900158

FCC ID: XMR2023FCS850RB



samran . FCC RF Test Report

Report No. : FR2D2912C

Horizontal

Vertical

onL€vel (dBuV/im)

N P s

30 100 200. 300. 400. 500. 600.
Frequency (MHz)

Site : 03CHO6-KS
Condition : FCG PART 15C 3m LF 6111D SN44483 HORIZONTAL
Project o 22912
mode H
IMEI c#3
Over Limit Read CableAntenna Preamp
Freq Level Limit Line Level Loss Factor Factor

Wiz dBuV/m dB dBuV/m  dBuV 8 dB/m dB

1 30.97 20.30 -19.70 40.00 27.95 0.76 24.55 32.96
2 99.84 18.91 -24.59 43.50 34.37 1.47 15.92 32.85
3 239.52 19.61 -26.39 46.00 33.48 2.09 17.08 33.04
4 579.02 25.01 -20.99 46.00 29.35 3.45 2577 33.56
5 742.95 28.99 -17.01 46.00 30.15 405 28.11 33.32
] 966.05 31.03 -22.97 54.00 27.34 4.62 30.79 .72

Level (dBuVim)

30 100,

Site
Gendition
Project
mode

IMEI

200. 300  400.  500. 600

Frequency (MHz)

: 03CH06-KS
: FGC PART 15C 3m LF 111D SN44483 VERTICAL
02912

Over Limit Read CableAntenna Preamp

Freq Level Limit Line Level Loss Factor Factor

WHz dBuV/m dB dBuV/m  dBuV dB  dB/m

oen mara =

N

37.76 26.49 -13.51 40.00 37.46 0.56 20.86 32.39
92.08 22.76 -20.72 43.50 38.71 1.24 1506 32.23

19.59 -26.41 46.00 29.64 2043 19.71 32.19
607.15 26,57 -19.43 46.00 29.71 3.33 2590 32.37
774.96 28.65 -17.35 46.00 28.81 3.76 28.20 32.12
961.20 31.69 -22.31 54.00 27.47 418 30.91 30.87
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Appendix D. Duty Cycle Plots

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

VBW Setting

802.11b

94.25

8.192

0.122

0.13KHz

802.11g

73.12

1.360

0.735

0.75KHz

802.11n HT20

71.55

1.270

0.787

0.82KHz

802.11n HT40

55.95

0.635

1.575

1.6KHz
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802.11n HT20

#Atten: 20 dB

r CCorr
Froq Ref Int (S)
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Gate. Off
IF Gain’ Lt
Sig Track: Off
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WETTIRp——.
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Res BW 8 MHz
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N t

AN T N
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